
 



 

 

 
 
 
 
 
 
 
 
 
 

STRATEGIC ASSESSMENT OF WATER RE-USE POTENTIAL  
TO AUGMENT THE WESTERN CAPE WATER SUPPLY SYSTEM 

 
 
 
 
 
 
 
 
 
 
 
 

FINAL REPORT 
 
 
 
 
 
 
 
 
 
 
 
 
 

FEBRUARY 2010 
 

 



Water Re-use Potential to Augment the Western Cape Water Supply System i 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

 

EXECUTIVE SUMMARY 
 
 
1. INTRODUCTION 

 
Milkwood Communications was requested by the Department of Water Affairs (DWA) to 
undertake a strategic assessment of the water re-use potential within the Western Cape Water 
Supply System (WCWSS) as part of the Reconciliation Strategy. The assessment would propose 
a way forward to utilise the City of Cape Town’s (CCT’s) effluent discharges, which are a 
[...]
The conclusions from the study are summarised below: 
 
- Treated effluent is a valuable water resource and should be considered in all future water-

resource planning studies.  There is a demand for treated effluent, especially for local 
irrigation, agricultural and industrial use.  The re-use options investigated to date, 
particularly some of the non-potable use options, are cost competitive. 

- The use of treated effluent for non-potable use is viable and should be aggressively 
pursued. 

- The use of treated effluent for potable use, although appearing viable, requires further 
investigation before it can be considered for implementation because of uncertainties with 
regard to the social acceptability and the potential health risk. 

 
The following recommendations were made: 
 
- a strategic review of treated effluent as a water source to meet future supplies needs to be 

undertaken at both a national and municipal level. 
- Identify those WWTW that produce higher quality effluent and are therefore better suited to 

service potable use schemes.  Ring fence these works for the future. 
- Investigate possible industrial re-use schemes and provide incentives if necessary. 
- Investigate opportunities  for using treated effluent to meet riverine reserve requirements. 
- Investigate extending “local irrigation with treated effluent schemes, and to provide supplies 

for domestic gardening and/or toilet flushing. 
 
 

4.8 CONCLUSIONS FROM STUDIES 
 
The main conclusion from this review of past studies is that in each case the re-use of water was 
found to have significant potential as a water resource, and in each case it was recommended 
that further studies be done to investigate this potential in more detail.  The more specific main 
conclusions are summarised below: 
 
- In all studies, it was found that direct re-use of treated effluent for irrigation and some 

industrial applications was cost-effective, and it was recommended that this be actively 
pursued to maximise its potential. 



Water Re-use Potential to Augment the Western Cape Water Supply System 15 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

- It was found that there is considerable scope for direct re-use for non-potable purposes if 
some form of tertiary treatment could be undertaken to improve the quality slightly. 

- Re-use for potable purposes was found to be too expensive still, but the recommendations 
were to continue with the necessary investigations to keep this as a potential future option. 

 



Water Re-use Potential to Augment the Western Cape Water Supply System 16 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

 

5. REVIEW OF NATIONAL AND INTERNATIONAL PRACTICE 
 
The latest information available on water re-use practices nationally and internationally were 
reviewed.  Case studies are reviewed in Section 5.1 , followed by a summary of international best 
practice in Section 5.2 .  Some of the potential water quality risks associated with water re-use 
are discussed in Section 5.3 , and conclusions and a recommended approach are put forward in 
Section 5.4 . 
 

5.1 CASE STUDIES 
 
Projects that have been implemented in South Africa and internationally were identified and 
assessed as to how they are performing.  The major water re-use schemes in operation around 
the world today are listed in Table 5.1  below in order of implementation date.  More detailed 
descriptions of these projects will be given in the sections which follow. 
 
Table 5.1 Case studies of water re-use 

No Scheme Implementation 
Date 

Category of  
re-use Description RO? 

1 

The Montebello 
Forebay Ground 
Water Recharge 
Project, Los Angeles, 
California, USA 

1962 
Planned 
indirect potable 
re-use 

Recharge to an aquifer No 

2 Windhoek, Namibia 1968 

Planned direct 
potable re-use 
and planned 
indirect potable 
re-use 

Direct supply to water supply system and 
recharge to an aquifer.  26% - 36% of 
drinking water supply to 240 000 people 

No 

3 Orange County, 
California 

1976 (current 
upgrade 

approved 2003 – 
completed 2007) 

Planned 
indirect potable 

Effluent treated at Water Factory 21 using 
RO, and used for aquifer recharge and as a 
seawater barrier.  Capacity is  63 Ml/d and 
supplies 2 million people 

Yes 

4 

Upper Occoquaan 
Sewage Authority, 
Washington DC, 
Virginia 

1978 Planned 
indirect potable 

Conceived as a water quality improvement 
programme for Occoquan Reservoir, which 
is the principal water source for >1 million 
people.  Capacity of scheme is 120 Ml/d. 
Occoquan Watershed Monitoring 
Laboratory was established at the outset 

No 

5 Atlantis, South Africa 

Stormwater 
recharge – 1980. 
Treated effluent 
recharge – 1987 

Planned 
indirect potable 
re-use 

Recharge 4.5 Ml/d of treated effluent to the 
aquifer.  15 Ml/d is abstracted from this 
aquifer to supply 70 000 people.  In 
addition, treated industrial wastewater is 
used as a barrier against saltwater intrusion 
near the coast 

No 

6 
Hueco Bolson 
Recharge Project, El 
Paso, Texas, USA 

1985 
Planned 
indirect potable 
re-use 

Supply to 250 000 people No 

7 
Scottsdale Water 
Campus, Arizona, 
USA 

1999 

Planned direct 
non-potable 
and planned 
indirect potable 

Water Campus consists of a 45 Ml/d WT 
plant for non-potable use, and a 38 Ml/d 
advanced WT plant (microfiltration and 
reverse osmosis) for groundwater recharge 
for potable use 

Yes 

8 Singapore's NEWater, 
Singapore 2003 

Planned 
indirect potable 
and non 
potable re-use 

Supply to industry and a dam. 1% of 
drinking water to 4.2 million people Yes 

9 
Roodeplaat Dam, City 
of Tshwane, South 
Africa 

2005 
Planned 
indirect potable 
re-use 

Supply to a dam No 



Water Re-use Potential to Augment the Western Cape Water Supply System 17 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

No Scheme Implementation 
Date 

Category of  
re-use Description RO? 

10 

Queensland’s 
Western Corridor 
Recycled Water 
Project, Brisbane, 
Australia 

starting 2008 

Planned 
indirect potable 
and non-
potable re-use 

Supply to industry, power station cooling 
water, and Lake Wivenhoe, the region’s 
principal storage reservoir, from which water 
is abstracted for potable supplies.  Three 
advanced Water Treatment plants with a 
total capacity of 232 Ml/d.  About half will go 
to indirect potable use 

Yes 

 
 
Figure 5.1  below shows the various major milestones in water re-use since the direct re-use 
scheme started operation in Windhoek, Namibia in 1968, including the various technological 
advances that have been made since then. 
 

 
Figure 5.1 Salient milestones in advanced re-use ap plications (after Law, 2003) 
 
 
Information given in this report regarding water treatment processes and water quality comes 
directly from the studied literature. 

 



Water Re-use Potential to Augment the Western Cape Water Supply System 18 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

5.1.1 The Montebello Forebay Groundwater Recharge P roject, Los Angeles, California, USA 
 

Implementation date  

The Montebello Forebay Groundwater Recharge Project replenishes the groundwater basin 
underlying the greater Los Angeles metropolitan area and has been in operation since 1962.   
 
Category of re-use 
Planned indirect re-use, through recharge to an aquifer.  Water is reclaimed from wastewater at 
three reclamation plants through treatment to tertiary level and is then allowed to soak into the 
aquifer for storage for later use, using shallow 3.1 m deep spreading dams, as shown in 
Figure 5.2 .  
 

 
Figure 5.2 The Montebello Forebay Ground Water Rech arge Project's Rio Hondo 

spreading grounds 
(after http://toxics.usgs.gov/highlights/ndma_biodegradati on.html , accessed 
17 November 2008) 

 
Capacity and population supplied 

The reclamation plants range in capacity from 49 Ml/d to 380 Ml/d.  The quantity of reclaimed 
water now being recharged each year is equivalent to the water needs of a 250 000 people 
(AWWA, 1993). 
 
Treatment process 

According to http://www.cmhc-schl.gc.ca/en/inpr/su/waco/inpoware/inpoware_005.cfm (accessed 
17 November 2008), the water reclamation plants were originally built as secondary treatment 
facilities, but inert media filtration was added in the mid-1970s as an additional measure for public 
health protection because of unrestricted body contact that was occurring in receiving streams.  
Wastewater is drawn from areas where there are strict controls on wastewater, and efforts are 
made to limit the inflow of industrial wastewater.   
 
The first stage of treatment involves sedimentation with optional coagulation.  Approximately two-
thirds of the wastewater suspended solids (SS) are removed at this stage and returned to the 
sewer system for further treatment and disposal at the sanitation districts' joint water pollution 
control plant. 
 



Water Re-use Potential to Augment the Western Cape Water Supply System 19 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

 
The second stage of treatment is biological oxidation using activated sludge, with polymer 
coagulation in the final clarifiers, if needed.  Coagulation with alum and direct gravity filtration 
using either dual-media sand/coal or mono-media anthracite coal follow secondary treatment.  
Disinfection by chlorine is done before and after filtration, with 90 minutes of contact time 
following filtration. 
 
Monitoring and quality control 

Reclaimed water, as it leaves the treatment plant, is clear, colourless, and odourless, and meets 
the numerical standards for heavy metals, pesticides, trace organic compounds, minerals, micro-
organisms, and radionuclides established for drinking water.  The Montebello Forebay project 
combines extensive sampling and analysis of effluent from its three water reclamation plants and 
provides similar monitoring of six shallow monitoring wells within the confines of the spreading 
grounds and 19 production wells located upstream, downstream, and in the spreading grounds.  
Results of the combined monitoring program indicate that there has been no degradation of 
groundwater quality in terms of total dissolved solids (TDS), nitrogen, trace organics, heavy 
metals or micro-organisms despite the fact that historically up to 30% of the water recharged to 
this basin in a given year has been reclaimed water. 
 
Substantial savings have been realised from the use of reclaimed water (AWWA, 1993).  There 
has been absolutely no degradation of the groundwater quality, and the health of those people 
indirectly ingesting reclaimed water has not been adversely impacted in any detectable way.  
AWWA concluded that there was a significant amount of further replenishment that could utilize 
reclaimed water in Los Angeles and Orange Counties, if certain environmental, engineering, 
technical and regulatory considerations could be successfully addressed, thereby helping to 
alleviate the growing water supply problems in Southern California.  
 
A number of studies have been undertaken over the years to determine if there were any possible 
health effects from the purified recycled water.  These include: 

- a five-year toxicological study started in 1978 (Nellor et al, 1984).  The level of mutagenic 
activity was highest in storm runoff followed by dry weather runoff, recycled water, 
groundwater and imported water.  The results from this study were used in 1987 to support 
the increase of the annual quantity of recycled water that was used to replenish the 
groundwater. 

- The first epidemiological study was undertaken between 1969 and 1980.  No consistent 
relationship was found between exposure to water that contained purified recycled water 
and illness rates (National Research Council, 1998). 

- Another study examined adverse birth outcomes (Sloss et al., 1999).  The study examined 
the years 1982 through to 1993 and found no consistent association between residence in 
an area receiving recycled water and higher rates of these outcomes or any dose-response 
relationship between recycled water and the rate of these outcomes.  

Other aspects of particular interest 

It is said to be the first project that added purified recycled water to an underground aquifer in the 
USA. 
 



Water Re-use Potential to Augment the Western Cape Water Supply System 20 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

5.1.2 Windhoek, Namibia 
 
Implementation 

Planned direct potable re-use has been taking place in Windhoek since 1968, when the original 
Old Goreangab Water Reclamation Plant (OGRP) was constructed.  A photograph of the 
OGWRP is shown in Figure 5.3 .  Since then the plant has been graded regularly as technology 
has improved with time, and an additional reclamation plant was built in 2002 – the New 
Goreangab Water Reclamation Plant (NGRP).   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Figure 5.3  The Old Goreangab Water Reclamation Plant, adjacent  to the Goreangab 

Dam in Windhoek, Namibia. (after US EPA, 2004) 
 
 
Category of re-use 

Planned direct potable and non-potable re-use and planned indirect potable and non-potable re-
use, (26% - 36% of drinking water). 
 
Capacity and population supplied 

Windhoek is the capital city of Namibia.  It is located in an arid environment and all water 
resources within a radius of 500 km have been fully exploited.  The population in 2007 was 

240 000 people, with a growth rate of 5%/a, and a corresponding water requirement of 57.5 Ml/d 
or 21 million m3/a in 2007. 
 

The OGRP had an initial production rate of 4.8 Ml/d in 1968.  It now only supplies water for 
irrigation of sports fields and parks (direct non-potable re-use).  The NGRP has a capacity of 

21 Ml/d, which is 36% of the demand in 2007 (Menge, undated).  It supplies the city with 
reclaimed water (direct potable re-use).  
 
Historically, reclaimed water was only used during drought periods, but since 1980 and with 
increasing volumes since 1995, reclaimed water has become a permanent source of supply for 
the city.  Projections are that direct reclaimed water could comprise more than 27% of supply by 
2011, up from 15.4% in 2005 and 26% in 2007 (Lahnsteiner and Lempert (2007)).  According to 
Du Pisani (2005), at present the maximum proportion of water supplied to Windhoek on an 
annual basis by the NGRP is 35%.  According to Lahnsteiner and Lampert (2007) the maximum 



Water Re-use Potential to Augment the Western Cape Water Supply System 21 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

portion of reclaimed water fed into the distribution system at any one time is 50% in times of 
water scarcity and low water demand (winter season).  Originally, after commissioning of the 
NGRP, it was decided to limit the maximum percentage of reclaimed water to 35% of the total 
potable water released into the distribution network, but this was later raised to 50% because the 
NGRP constantly achieves low DOC values.  Reclaimed water is generally introduced into the 
water supply system from the NGRP through blending with water from the Von Bach surface 
water scheme at a ratio of 1:3.   
 
The City of Windhoek has very recently begun to direct some of the excess reclaimed water to 
recharge wells located in the aquifer that lies below and around the city, for storage of water for 
dry years.  Before being pumped into the wells the water is treated even further to avoid 
contamination of the aquifer using granular activated carbon, filtration and chlorination (Van der 
Merwe, undated).  Artificial recharge to aquifers could supply 39% of the annual water demand in 
dry years by 2019 (Van der Merwe, undated). 
 
Treatment process 

There have been four technology changes/upgrades at Windhoek since 1968, with the most 
recent being in 2000 when, amongst other changes, an ultrafiltration (UF) membrane filtration 
system was installed.  As stated by Law (2003) it is unlikely that the treatment train that was 
[...]
twice per week and used for extensive analyses of all major water quality parameters as defined 
for guarantee values.  Plant operation shows that the specified guarantee parameters can be 
easily met and a high quality drinking water is provided.  These guarantee values that the final 
water produced by the plant must adhere to were based on World Health Organization (WHO) 
Guidelines (1993), Rand Water (South Africa) Potable Water Quality Criteria (1996) and the 
Namibian Guidelines for Group A water (NamWater, 1998) (Lahnsteiner and Lampert (2007)). 
 
Risk studies and evaluations of toxicity and carcinogenity have demonstrated that reclaimed 
water produced at the Windhoek facility is a safe and acceptable alternative water resource for 
potable purposes.  Treatment capacity at the Windhoek treatment plant was increased to 40 Ml/d 
in 2004.  According to Lahnsteiner and Lempert (2007), since the beginning of potable re-use in 
1968 in Windhoek, no outbreak of waterborne disease has been experienced and no negative 
health effects have been attributed to the use of reclaimed water.  This forms a prerequisite for 
acceptance by the population and an indication for the trust by the latter in potable re-use is the 
fact that less than 5% of the population uses additional point source treatment in their homes. 
 
Costs 

Unit reference values according to Van der Merwe (undated) in 2005 for the various supply 
options included costs of R5.55/m3 for potable direct re-use and R6.72 for injection of reclaimed 
water into the aquifer for later re-use. 
 
Other aspects of interest 

Windhoek is still the only place in the world where direct potable re-use takes place, i.e. where 
purified recycled water is provided directly as drinking water to the customer rather than added 
into an environmental buffer where the recycled water is mixed with groundwater or water from 
dams. 
 
Research was carried out in Windhoek, Namibia during the 1970s and 1980s (Isaacson and 
Sayad, 1988).  The study compared the occurrence of diarrhoeal disease in residents from an 
area receiving recycled water with one that did not.  No statistically significant difference was 
found over the full six years of observation.  For a two-year period of the study, the incidence of 
diarrhoea among those receiving conventional supplies was actually statistically significantly 
higher than those receiving recycled water. 
 
 



Water Re-use Potential to Augment the Western Cape Water Supply System 23 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

 
No adverse effects have been noted from consumption of water that consists of the highly treated 
recycled water.  
 
Sources 

The information discussed in this section was sourced from the following references accessed via 
the internet, which are acknowledged with thanks: USEPA (2004), Law (2003), Lahnsteiner and 
Lempert (2007), (Menge, undated), (Van der Merwe, undated). 



Water Re-use Potential to Augment the Western Cape Water Supply System 24 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

 
5.1.3 Orange County, California, USA (also termed W ater Factory 21) 

 
This project is also termed the Water Factory 21, and the more recent expansion is called the 
Ground Water Replenishment (GWR) System project.   
 
Implementation 

Water Factory 21 was implemented in 1976, and the GWR project in 2004. 
 
Category of re-use 

Planned indirect potable re-use by means of aquifer recharge.  Aquifer recharge is also used to 
prevent seawater intrusion into the aquifer. 
 
Capacity and population supplied 

Water drawn from the Orange County aquifer is treated and provides drinking water for 2 million 
people. 
 
Treatment process 

The treated sewer water undergoes an advanced treatment process that includes two membrane 
filtration systems - microfiltration and reverse osmosis, and treatment by ultraviolet light and 
hydrogen peroxide. In fact Water Factory 21 was the first case of reverse osmosis used for water 
re-use when it was opened in 1976 (Law, 2003).  Once purified, the water is sent to spreading 
basins.  The newly purified water seeps into the ground, like rain, and blends with groundwater.  
Water is later pumped out of the aquifer for supply to the water treatment plant, for potable 
supply. 
 
Injection of treated wastewater into aquifers for later supply is practised in the USA, especially in 
the drier western states.  According to Law (2003), Water Factory 21 was being upgraded in 2004 
using a treatment train similar to the one used in Singapore, using dual membranes followed by 
disinfection.  
 
Monitoring and quality control 

The Orange County Water Department (OCWD) has always implemented an aggressive water 
quality monitoring programme for the Water Factory 21 and the aquifer.  Through this, and their 
appropriate responses to water quality problems as they have arisen, they have built trust in their 
ability to manage the scheme.  
 
Other aspects of particular interest 

Another goal of the GWR project is to reduce the volume of wastewater discharged into the 
ocean in order to reduce pollutant loads and ensure that beaches remain open.  This has 
significant economic value for the region, as was highlighted by beach closures in the Summer 
of 1999. 
 
Sources 

Information in this section was sourced from the Orange County website 
(http://www.gwrsystem.com/about/overview.html), as well as the publication entitled ‘Best 
Practices for Developing Indirect Potable Re-use Projects’ (Water Re-use Foundation, 2004).   



Water Re-use Potential to Augment the Western Cape Water Supply System 25 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

 
5.1.4 Upper Occoquan Sewage Authority, Washington D C, Virginia, USA 

 
 
Implementation 

In 1978, eleven small secondary wastewater treatment plants were replaced with one large 
advanced treatment works called the Upper Occoquan Service Authority (UOSA) Water 
Reclamation Plant, pictured below as Figure 5.4 . 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 5.4 UOSA Regional Water Reclamation Plant 
(source: http://www.uosa-construction .org/index.asp) 

 
 
Category of re-use 

Planned indirect re-use.  Highly treated output from the UOSA Water Reclamation Plant supplies 
about 20% of the inflow into the Occoquan Reservoir.   
 
Capacity and population supplied 

Water from the reservoir is a source of drinking water for 1.2 million people.  The capacity of the 

works is currently 159 Ml/d average flow. 
 
Treatment process 

The water reclamation plant receives raw wastewater as an influent flow.  It is treated initially by 
conventional wastewater treatment processes (screening, grit removal, primary and secondary 
clarification), which removes over 90% of most incoming pollutants and provides a high-quality 
effluent for subsequent advanced waste treatment polishing steps.  Chemical advanced treatment 

includes the high-lime process to reduce phosphorous to below 0.10 mg/l.  This process also 
serves as a barrier to viruses, captures organics leaving secondary treatment, and precipitates 
heavy metals.  Physical advanced treatment includes multimedia depth filtration and activated 



Water Re-use Potential to Augment the Western Cape Water Supply System 26 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

carbon, aiming to reduce TSS to below 1 mg/l and COD to below 10 mg/l.  Disinfection is 
provided in the form of a chlorination and dechlorination process. 
 
Monitoring and quality control 

An independent agency known as the Occoquan Watershed Monitoring Laboratory (OWML) was 
established to monitor water quality of the watershed.  For over 25 years, the Upper Occoquan 
Sewage Authority (UOSA) has discharged recycled water to the Upper Occoquan Reservoir with 
no public health issues.   
 
Other aspects of particular interest 

The UOSA was the first planned indirect re-use scheme worldwide using a reservoir when it 
opened in 1978 (Law, 2003).  The primary reason the scheme was implemented was to improve 
the quality of the water in the Reservoir, since the area has sufficient water supply from other 
sources. 
 
Sources 

Information in this section was obtained from the following websites:  
www.toowoombawater.com.au and http://www.uosa-construction, and the following publication: 
Water Re-use Foundation, 2004. 
 

 



Water Re-use Potential to Augment the Western Cape Water Supply System 27 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

 
5.1.5 Atlantis, South Africa  

 
Implementation 

Recharging the sand aquifer with stormwater commenced in about 1980, and recharge with 
treated effluent commenced in about 1987 (King, 2009). 
 
Category of re-use 

Industrial and domestic wastewater are kept separate and are treated in two separate WWTW.  
The treated industrial wastewater is used as a barrier against saltwater intrusion near the coast 
(planned, indirect, non-potable re-use).  The treated domestic wastewater is used to recharge the 
aquifer that is used for potable purposes (planned indirect potable re-use). 
 
Capacity and population supplied 

This scheme is located in the Atlantis area (70,000 people), situated 50 km north of Cape Town, 

South Africa.  Two infiltration basins augment the aquifer storage capacity with 4.5 Ml/d 
(2 million m3/a) of treated wastewater.  High-quality stormwater is also discharged to the aquifer.  
This water is subsequently abstracted after an underground residence time of about 1 year as 

part of a 15 Ml/d groundwater supply project. 
 
Treatment process 

Conventional tertiary treatment of wastewater. 
 
Monitoring and quality control 

There are 97 observation boreholes and wellpoints available to monitor the effect of the 
recharged water on the surrounding aquifer.  Water levels and quality are monitored, and 
boreholes yielding poor quality water are avoided. 
 
Other aspects of particular interest 
According to US EPA (2004), this is the largest aquifer storage and recharge project in South 
Africa. 
 
At present, the yield from the boreholes is lower than the potential yield because of clogging by 
iron bacteria.  Rehabilitation of the boreholes would restore the full yield from the aquifer.  The 
availability of imported surface water from Voëlvlei Dam in recent years has led to the increase in 
the use of surface water in preference to spending the money on borehole rehabilitation in order 
to maximise the yield from the aquifer (Bishop, 2009). 
 
 



Water Re-use Potential to Augment the Western Cape Water Supply System 28 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

 
5.1.6 Hueco Bolson Recharge Project, El Paso, Texas , USA  

 
Implementation 

The Hueco Bolson Recharge Project began operating in 1985. 
 
Category of re-use 

The project makes use of planned indirect re-use via the re-charge to an aquifer. 
 
Capacity and population supplied 

The Hueco Bolson Recharge Project involves treating wastewater to potable water quality 
standards and injecting it directly into the Hueco Bolson aquifer, which is the primary drinking 
water source for the city of El Paso, Texas.  
 
Most of the wastewater collected for treatment at the Fred Harvey Water reclamation plant 
(FHWRP) is domestic, with less than 0.01% generated by industrial dischargers.  Reclaimed 
water from the FHWRP is pumped from the clear well at the plant via a pipeline to the 11 injection 
wells for recharge.  Production wells in the recharged well field pump water to the El Paso Water 
Utilities (EPWU) water supply system, where it is blended with other well water, chlorinated, and 

delivered to a population of more than 250 000 people.  The capacity of the FHWRP is 38 Ml/d. 
 
Treatment process 

The ten-step treatment process includes screening, degritting, primary clarification, equalization, 
flow equalization, two-stage powdered activated carbon (PAC) treatment, lime treatment, two-
stage recarbonation, sand filtration, ozonation, GAC filtration, chlorination, and storage.  The 

38 Ml/d system has two parallel 19 Ml/d systems. 
 
The backbone of the overall treatment process is the two-stage biophysical PAC process.  This 
process, which combines a conventional aerated biological treatment system with the use of 
PAC, provides most of the removal of organics and all of the removal of nitrogen compounds.  
The first-stage treatment consists of a reactor and clarifier, similar to an activated-sludge system, 
and provides carbonaceous removal and nitrification as well as adsorption of non-biodegradable 
organics.  The second stage of the PAC treatment system uses methanol and denitrifying 
bacteria to remove nitrates and continue the adsorption of the organics. 
 
High-lime treatment is used for wide-band heavy metals removal, high viral kills, and 
phosphorous removal.  A two-stage recarbonation system using liquid carbon dioxide provides 
calcium carbonate equilibrium.  After recarbonation comes sand filtration using automatic 
backwashing, traveling-bridge-type filters.  Ozone is then used for primary disinfection, because 
of its advantages over chlorination in disinfection performance and in trihalomethane formation. 
GAC (granular activated carbon) filters are used as a polishing process for removal of residual 
organic compounds and reduction of taste- and odour-producing compounds, pesticides, 
synthetic organics, trihalomethane precursors and trihalomethanes. 
 
Monitoring and quality control 

To protect the Hueco Bolson aquifer, the EPWU goal is to produce water at the FHWRP that 
meets the U S Environmental Protection Agency's drinking water standards. 
 
The existing FHWRP monitors the water for regulatory compliance and monitors other 
unregulated but important water quality parameters such as pathogens, heavy metals, and 



Water Re-use Potential to Augment the Western Cape Water Supply System 29 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

organics.  Bacteriological tests, conducted to make sure there are no disease-causing organisms 

in the effluent water, have shown an average total of 0 coliforms per 100 ml of effluent water.  
The average reduction for TOC is approximately 96%.  The existing priority pollutant monitoring 
of the injection well system has detected only trihalomethanes, at levels well below the U.S. EPA 

limit of 100 µg/l.  Based on analysis of a special five-day sampling program, the FHWRP is 
effective in removing the priority pollutants that enter the plant. 
 
Sources 

The information in this section was sourced from the following website:  
http://www.cmhc-schl.gc.ca/en/inpr/su/waco/inpoware/inpoware_008.cfm 
 
 



Water Re-use Potential to Augment the Western Cape Water Supply System 30 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

 
5.1.7 Scottsdale Water Campus, Arizona, USA  

 
Implementation 

The design of the Water Campus began in 1995, construction began in 1996, and the first water 
was delivered in 1999. 
 
Category of re-use 

Planned direct non-potable re-use, and planned indirect potable re-use via recharge to an aquifer. 
 
Capacity and population supplied 

Water Campus consists of a 45 Ml/d water treatment plant for direct non-potable use, and a 

38 Ml/d advanced water treatment plant for groundwater recharge for potable use. 
 
Treatment process 

The water used for non-potable purposes is treated to a tertiary level, and is safe for body 
contact.  The majority of this water is used for irrigation of golf courses, parks and road medians.  
The water used for potable purposes undergoes advanced treatment, including microfiltration and 
reverse osmosis.  The resulting water exceeds Federal drinking water standards.  It is injected via 
dry wells into the aquifer from which the City of Scottsdale obtains its drinking water. 
 
Monitoring and quality control 

The water quality laboratory is located within the main building of the Water Campus and 
[...]
Kranji 2003 Kranji Reservoir 22.5* 

Seletar 2004 Upper and Lower Seletar 
Reservoirs 

24.1 

Ulu Pandan 2007 Pandan Reservoir 22.5* 

Changi 2009/2010 Not known - 
* indicates the combined capacity of Kranjii and Ulu Pandan reservoirs 

 
Capacity and population supplied started 

In February 2003, the PUB started pumping 7.5 Ml/d (2mgd) of NEWater into reservoirs for 
indirect potable use.  This equated to about 1% of the drinking water for 4.2 million people.  The 

aim is to increase this progressively to 38 Ml/d (10 mgd), or an estimated 2.5% of total potable 
water consumption by 2011. 
 



Water Re-use Potential to Augment the Western Cape Water Supply System 33 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

The NEWater provided directly to non-potable users is in addition to the abovementioned 
amounts. 
 
The four existing NEWater plants currently supply more than 15% of Singapore’s total (potable 
and non-potable) water requirements.  The aim is that 30% of Singapore’s water requirements 
will be supplied by NEWater by 2010, once the Changi NEWater plant is fully operational. 
 
Treatment process 

NEWater is the product of a multiple barrier water reclamation process: 
 

• The first barrier is the conventional wastewater treatment process whereby the used water 
is treated in the Water Reclamation Plants. 

• The second barrier, and first stage of the NEWater production process, uses 
microfiltration/ultrafiltration to filter out suspended solids, colloidal particles, disease-
causing bacteria, some viruses and protozoan cysts.  The filtered water that goes through 
the membrane contains only dissolved salts and organic molecules. 

• The third barrier, and second stage of the NEWater production process, utilises reverse 
osmosis (RO).  In RO, a semi-permeable membrane filters out undesirable contaminants 
such as bacteria, viruses, heavy metals, nitrate, chloride, sulphate, disinfection by-
products, aromatic hydrocarbons, and pesticides that cannot pass through the membrane. 
Hence, NEWater is free from viruses and bacteria and contains very low levels of salts and 
organic matter. At this stage, the water is of a very high quality. 

• The fourth barrier, and third stage of the NEWater production process, acts as a safety 
precaution.  UV disinfection is used to ensure that all organisms are inactivated and the 
purity of the product water guaranteed.  With the addition of some alkaline chemicals to 
restore the pH balance, the NEWater is ready for use. 

 
Monitoring and quality control 

According to Lee (2005), the prototype NEWater plant had to undergo a sampling and monitoring 
programme for two years before an expert panel concluded on its robustness and reliability.  Not 
only did the plant pass the physical and engineering tests but the quality of NEWater was found 
to be in line with parameters and standards set by the US Environmental Protection Agency and 
the World Health Organisation.  This verdict was arrived at after some 20,000 comprehensive 
chemical and microbiological tests and analyses were conducted (PUB Annual Report 2002).  It 
was found that the quality of the water produced was purer than that of potable water now 
produced by the PUB. 
 
The most recent audit of the quality of NEWater in July 2009 found the quality to be consistently 
high, “even with additional parameters to be monitored and lower levels of detection through 
more sensitive instrumentation”.  Currently the water is tested for 290 physical, chemical and 
microbiological parameters. (http://www.desalination.biz/news/news_story.asp?id=4939) 
 
Costs 

Lee (2005) estimated that NEWater would cost RM 3.71/4.546/m3 in 2005, which at 
December 2005 exchange rates would be about R2.60/m3.  
 



Water Re-use Potential to Augment the Western Cape Water Supply System 34 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

 

Other aspects of particular interest 

Singapore’s Environment and Water Industry Council (EWI) is responsible for growing the water 
and environment industry in Singapore.  It aims to promote Singapore as an R&D base for water 
technologies, so that these skills can be marketed globally. 
 
The PUB has won two Global Water Awards to date.  In 2006, the agency was named Water 
Agency of the Year, and in 2008, NEWater was awarded the title “Environmental Contribution of 
the Year", for a water or wastewater plant leaving a small environmental footprint.  In 2002, 
NEWater also won the "Environmental Contribution of the Year" award from the National Water 
Research Institute of the United States for the NEWater Demonstration Plant. The "Award of 
Excellence" was given in recognition of the PUB’s outstanding contributions to microfiltration 
technology.  (source: http://www.wateronline.com/article.mvc/NEWater-Wins-Its-Second-
International-Award-0001) 
 
Sources 

The information in this section was sourced from the following websites:  
http://en.wikipedia.org/wiki/NEWater, http://infopedia.nl.sg/articles/SIP_1555_2009-08-11.html,   
http://www.ecologyasia.com/news-archives/2003/feb-03/straitstimes_030222_1.htm, 
http://www.pub.gov.sg/mpublications/Pages/PressReleases.aspx?ItemId=42 
 



Water Re-use Potential to Augment the Western Cape Water Supply System 35 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

 
5.1.9 Roodeplaat Water Treatment Works, Roodeplaat Dam, City of Tshwane, South Africa 

 
Implementation 

This WTW began operating in 2005. 
 
Category of re-use 

The scheme makes use of planned indirect potable re-use.  The City of Tshwane commissioned 

a 60 Ml/d WTW which draws water from the Roodeplaat Dam.  The Roodeplaat Dam in turn 
receives a relatively large proportion of its inflows from effluent from WWTWs located a few 
kilometres upstream. 
 
Capacity and population supplied 

The WTW has a capacity of 60 Ml/d.  Water produced by the plant supplies the areas to the north 
of the Magaliesberg such as Montana and Wonderboom. 
 
Treatment process 

The treatment process includes the following components: 
- dissolved air flotation (DAF) 
- sedimentation 
- rapid gravity sand (RGS) filtration 
- UV disinfection 
- chlorination. 

 
The plant is part of the Roodeplaat Temba Water Services Trust and features a high level of 
automation with SCADA and remote communication systems.  
 
Monitoring and quality control 

Roodeplaat Dam experiences severe eutrophication and algal growth problems due to the high 
nutrient loads from the WWTW effluent discharged into the dam.  This poses a challenge to the 
WTW to produce water of a suitable quality, particularly with respect to taste and odour. 
 
According to the Magalies Water Annual Report (2007), the newly constructed Roodeplaat WTW 
was commissioned in September 2005 but the plant proved from the beginning to pose 
insurmountable challenges during the commissioning stages, resulting in deteriorating water 
quality.  Magalies Water therefore launched an expanded water quality monitoring program in the 
reticulation system which assisted Magalies Water in identifying and addressing some of the 
causes of the poor water quality.  By 2007 water quality had improved due to timeous intervention 
strategies and water quality complied with SABS 241: Class 1. 
 
Other aspects of particular interest 

The problems relating to the quality of the water from Roodeplaat Dam have led to the abstraction 
point for the WTW at the dam wall being modified to enable water to be drawn off at the depth 
which would supply the best quality water.  Two new outlets were added, and it is estimated that 
this will result in a substantial saving in the cost of chemicals (Pollard et al, 2009). 
 
Sources  
Information in this section was sourced from the following website:  
http://www.magalieswater .co.za/water%20services.htm 
 



Water Re-use Potential to Augment the Western Cape Water Supply System 36 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

 
5.1.10 Western Corridor Recycled Water (WCRW) Proje ct for Brisbane, Queensland, Australia  

 
Implementation 

This project is the largest recycled water project in Australia and began operating in 
December 2008.  It involved the construction of three advanced water treatment (AWT) plants, 
over 200 km of large diameter pipelines, nine major pumping stations, and several balancing and 
storage tanks.   
 
Category of re-use 

The project supplies purified recycled water for indirect potable and non-potable use.  Treated 
water is released into Lake Wivenhoe, where it has an estimated retention time of six months or 
more.  It is later released downstream into the Brisbane River.  It flows downstream for 
approximately 40 km before reaching the intake works of the Mount Crosby Water Treatment 
Plant, where it is treated and then distributed for potable use.  The non-potable application is for 
cooling water for the Tarong and Swanbank power stations.   
 
Capacity and population supplied 

At full capacity, the project is capable of supplying a total of 232 Ml/d of high quality reclaimed 
water in the South East Queensland Water Grid, which supplies potable water to the cities of 
Brisbane and Ipswich.  The Bundamba and Luggage Point AWT Plants each have a capacity of 

66 Ml/d, and the Gibson Island AWT Plant has a capacity of 100 Ml/d.  The proportion of purified 
recycled water that will end up in public supply is estimated to be 10% under ‘normal’ conditions, 
but will obviously be higher in drought conditions. 
 

The WCRW Project is currently receiving 165 Ml/d of wastewater.  The policy is to supply 
industry and high value uses first, before putting water from the WCRW Project into the drinking 
supplies.  Since the drought conditions in South East Queensland have eased recently, a 
decision was made to only commence indirect potable supply when the reserve levels reach a 
level of 40%.  Before this, the policy was to continue indirect potable supply regardless of dam 
storage levels.  (Dennien, 2009, personal communication). 
 
Treatment process 

Influent treated wastewater to the AWT plants is supplied from six existing wastewater treatment 
plants in the cities of Brisbane and Ipswich, which receive mixed wastewaters from industry and a 
combined residential population of one million.  All wastewater treatment plants include a 
biological nutrient removal stage, resulting in nitrogen and phosphorus levels being reduced to 

less than 5 mg/l and 3 mg/l, respectively. 
 
The treatment process used at all the AWT plants consists of the following components: 
 
- A clarifier pre-treatment stage to remove suspended solids and phosphorus. 
- Membrane microfiltration. 
- Reverse osmosis. 
- An advanced oxidation stage in which hydrogen peroxide is used in combination with UV 

irradiation to offer additional security against protozoa, viruses and organics.  (It is 
interesting to note that this stage is not used in some other potable re-use schemes (for 
example Singapore), but is required in terms of recent Australian legislation). 

- Before discharge, the water is chemically adjusted and chlorinated. 
- Dechlorination is provided where water is discharged to the natural environment. 



Water Re-use Potential to Augment the Western Cape Water Supply System 37 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

- At those AWT plants where the incoming feed water is dosed with ferric chloride to aid 
coagulation and precipitation in the pre-treatment clarifiers, further phosphorus removal 
takes place.  It is estimated that this additional treatment will mean that about 90% of the 
phosphorus that would have been discharged to receiving waters from the six wastewater 
treatment plants, will be removed. 

 
Monitoring and quality control 

A separate advisory panel has been set up by the Queensland Water Commission (QWC) to deal 
with water quality issues.  Their responsibilities will include monitoring the operating procedures 
in the AWT plants, and the appropriate validation and verification controls.  They will also possibly 
become involved in controlling the influent to wastewater treatment plants, particularly where it is 
known that synthetic organic chemicals and other harmful wastes are in use. 
 
Costs 

The total cost of the project was US$2,3 billion. 

 
Other aspects of particular interest 

The project was originally intended to focus on conserving raw water by supplying water for 
irrigation and power station cooling water, with the indirect potable re-use option being a possible 
future option.  The prolonged drought prompted the early implementation of the indirect potable 
re-use option.   
 
Sources 

Information in this section is sourced from an article in the October 2008 issue of Water21, 
entitled “Australia’s largest recycled water project: Queensland’s Western Corridor” (pgs 16-18) 
by Bill McCann, and the project’s website: http://www.westerncorridor.com.au. 
 



Water Re-use Potential to Augment the Western Cape Water Supply System 38 
  
 

 
  
 
WESTERN CAPE RECONCILIATION STRATEGY February 2010 

 
5.2 BEST PRACTICE 

 
The publication entitled Best Practices for Indirect Potable Re-use: Phase 1 Report by the Water 
Re-use Foundation (2004) was obtained from the USA.  The goal of the study was to identify best 
practices to ensure that well-planned, indirect, potable re-use projects receive fair consideration 
in water supply decisions.  Marketing, communication and technical professionals were brought 
together and came up with 25 best practices.   
 
Six case studies were chosen to compare against this list of best practices.  Three of the case 
studies were successfully implemented, and are the first three examples listed in Table 5.1 
(Orange County California Groundwater Recharge System (USA), Upper Occoquan Sewage 
Authority (Virginia, USA) and Scottsdale (Arizona, USA)).  The other three case studies were not 
implemented due to negative public opinion.  Each case study was compared against the 25 best 
practices, and the best practices refined accordingly.  The list of best practices from the 
publication are given in Appendix A . 
 
A number of the best practises relating to implementation risk are highlighted below (excerpts 
from the document): 
 

Risk-based best practices 

 
Understand and avoid environmental justice issues 

"Don't use minority groups or previously disadvantaged groups as "guinea pigs".  Ideally the 
leaders proposing the project should be in the community that is being supplied.  Don't offer lower 
rates for the water." 
 
Understand and use track records 

“The track record of the local water agency should be used to build confidence that the water 
quality will continue to be of a high standard should the water re-use project be implemented.  
The health and safety records of existing water re-use projects can also be cited.” 
 
Break the source-quality connection 

“This can be achieved by using multiple barriers (i.e. ultra filtration, reverse osmosis and UV 
radiation) and by ensuring a redundancy of barriers.  An example of this is returning the purified 
water back to a water resource and then ultimately treating the raw water again by means of a 
conventional treatment process.  The public should be made aware that the water being returned 
to the resource will be of a higher quality than the existing water in the resource.” 
 
For example: this study was originally called a "Strategic Assessment for the Use of Treated 
Effluent in the City of Cape Town", but the title of the report has been changed to exclude the 
words "Treated Effluent", as a first step in this recommendation. 
 
Articulate an ongoing Water Quality Plan  

"The public will be more confident if they are shown a plan for increasing knowledge about risks 
and improving quality over time, as well as an emergency response plan.  These will show that 
the diligence of the water utility is what ensures quality and safety, not the physical source of the 